PARTS LIST

HZL-35Z

o JLIKKE

< Remarks >

Please order it in an article unmber on the
occasion of part order.




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
1 43390 40050726 THRUST WASHER
61227 40050753|M6 PHILLIPS SCREW
64203 40050766 TAPPING SCREW
66124 40050776|RUBBER FOOT
66725 40050781]M4 SCREW
67533 40050787|RUBBER CUSHION
mﬁ:i;‘;gg 72807 40050801|M4 STUD SCREW
73299 40050808|M4 TORQUE NUT
76106 L 76015 40050858|LEG
Bk R 76105 40050890|BUSH
76106 40050891 |BUSH
RESRE 76429 40050984|EXTENSION TABLE
76444 40050993|BOTTOM COVER
76445 40050994]LEG COVER
76446 40050995]ACCESSORY BOX
77042 40051066|M4 PHILLIPS SCREW




MODEL HZL-357(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
2 8400 40050711[E5 CLIP—ON—WASHER
10963 40050712|E6 CLIP—ON—WASHER
40091 40050724|THRUST WASHER
43930 40050730|SPRING PIN
56807 40050739|TIMING BELT
66787 40050744|THRUST WASHER
A_66474 66235 40050777|SECURING PLATE
76494 Lo o 66437 40050778|BUSH
40091 67447 2
'E:%' BE o | MoK boddd 66474 40050779|M5 SCREW
A (,3}‘ A 67447 40050786|M5 SCREW
73371 e ﬁ‘ 73371 40050810[M6 SCREW
Z=5) m 75158 ’\\\\\\\‘ e 73434 40050811|E4 PHILLIPS SCREW
i@'ﬁ % [ 15072 L®7- S r\')‘ 75046 40050827|BELT PULLEY
; Jag R A3 75047 40050828|CLUTCH
2 (& Ve 77070 75060 40050830| TAKE—UP LEVER CRANK
A 43930 LHo1-L 75072 | 40050833|BALL BUSHING
~ - EHARIE 1T 299 75139 40050837|WASHER
75158 40050838|COLLAR
75179 40050841|M5 SCREW
75182 40050842|coOLLAR
75194 40050845/ TORSION SPRING
8400 75207 40050847|cs—cLIP
1300 fﬂ 66787 76135 40050905|BELT PULLEY
T ASANT V- 76165 40050917|BALANCER
76182 40050921|TAKE—UP LEVER
76184 40050923|MAIN SHAFT
66235 2 76366 40050977|CRANK SHAFT
76494 40051011|HAND WHELL
55507 76688 40051061|SHAFT
B 77035 40051064|E4 PHILLIPS SCREW
434> 88040 042 77042 40051066|E4 PHILLIPS SCREW
FyYayIUmE 77070 40051070|SPIRAL GEAR
85138 40051090| TENSION ROLLER
88040 40051128/ TENSIONING PULLEY BASE




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO__| PARTS NO. DESCRIPTION
3 1504 | 40050706|E7 CLIP—ON—WASHER
6702 | 40050710|NEEDLE
8400 | 40050711|E5 CLIP—ON—WASHER
26934 | 40050715|#8 SCREW
27925 | 40050716|E2. 5 CLIP—ON—WASHER
28917 | 40050718|#8 SCREW
32316 | 40050719]WASHER
37515 | 40050721]WASHER
42359 | 40050725|CRINKLE WASHER
44894 | 40050731]WASHER
58220 | 40050742]WASHER
42350 61224 | 40050751|M4 PHILLIPS SCREW
75131 ®h 76560 62215 40050760JM4 NUT
REMEN FRER® 73009 76564 75025 64359 | 40050767|M4 SCREW
/MRt EEHE 66005 | 40050774|M2 PHILLIPS SCREW
e 58220 66481 | 40050780|M4 STUD SCREW
7?042;(2 Py /\FEE 76563 80073 66725 40050781|M4 SCREW
[7E T &7y e\ s stikfaz(d)| 68332 | 40050788|EXTENSION SPRING
%\‘g Iy el 0. J9501 _ R 68343 | 40050789|PIN
sa00 | I [ 26167 A‘I 76562 68380 | 40050790|M4 STUD SCREW
E-5-EER 3 . r BRENR 1 SHEZ RS 72791 40050800)M4 SCREW
N 76543 | %‘ 72836 | 40050804|EXTENSION SPRING
32316 CTEIT | N PR e 73299 | 40050808|M4 TORQUE NUT
Bk I _— ) 74050 | 40050815|EXTENSION SPRING
66481 -9 ' LB 74050 /éf/ 26934 75024 | 40050823|STOPPER
MY 72836\ - S 17043 75025 | 40050824|GUIDE BLOCK
TEVR umesE (@5 rar Al  Jibbosve gerps | | 75027 | 40050825|COMPRESSION SPRING
?6566_ — T HEET 76163 76183 M4 1E R 75130 40050835 RATCHET A
HEzRETE A e 75131 | 40050836|RATCHET B
37515 foatn, R 80003 75163 | 40050839|M4 STUD SCREW
FEE _ L TEAE E 75196 40050846]TORSION SPRING
76605 3 | 17401 76163 | 40050916 THREADER SHAFT SET
68332 wEERE | wEam 76167 | 40050918|DARNING CONTROL PLATE
76183 | 40050922|NEEDLE BAR
76198 | 40050928|SCREW WITH SHAFT
76237 | 40050942|BOBBIN WINDER COMPLETE
76543 | 40051022|SUPPORT BRACKET
76560 | 40051034|DARNING SUPPORT PLATE
Je130 Q77042 %2 76561 | 40051035)JUPPER SUPPORT PLATE
= HasRLs 76562 | 40051036|SHAFT
76563 | 40051037|TORSION SPRING
76564 | 40051038|EXTENSION SPRING
76565 | 40051039|LOWER SUPPORT PLATE
76566 | 40051040|SUPPORT RING
76567 | 40051041|PIN
76568 | 40051042|LOWER THREAD GUIDE
76605 | 40051052|M3 SCREW
76611 | 40051053|STOPPER
77042 | 40051066|M4 PHILLIPS SCREW
77043 | 40051067|FELT
77053 | 40051068|M3 PHILLIPS SCREW
77421 | 40051071|THREADER ASSEMBLY
80003 | 40051080|NEEDLE CLAMP SET
80073 | 40051082|NEEDLE BAR CRANK SET
86046 | 40081095]THREAD GUIDE




MODEL HZL-35Z(120V) | HZL-35Z7(230V) PAGE NO PARTS NO. DESCRIPTION
4 1513 40050707|E4 CLIP—ON—WASHER
32316 40050719|WASHER
51077 40052009|NEEDLE PLATE SET
56858 40050740|M2 SCREW
58741 40050745|CORD GUARD
61222 40050750|M4 PHILLIPS SCREW
66725 64051 40050765]M4 SCREW
64686 40050772|M4 HEX HEADED STUD SCREW
66725 40050781|M4 SCREW
66727 40050782|M4 SCREW
76169 72326 40050799|WASHER
& fEIH 75191 40050844]COMPRESSION SPRING
1513 76114 40050896|COVER GUIDE (R)
76158 40050913|RELEASE LEVER
76159 40050914|COMPRESSION SPRING
76169 40050919|STRAIGHT PIN
76193 40050926{M4 STUD SCREW
76340 40050966|PRESSER BAR BLOCK
76432 40050985|PRESSER CONTROL DIAL
76547 40051024 THREAD CONTROL PLATE
LAE 76571 40051044|PRESSER BAR GUIDE SECURING PLATE
76572 40051045|PRESSER BAR GUIDE PLATE
88026 76595 40051051]M8 SCREW
A 79491 40051079|M3 SCREW
[~ 80065 40051081|#7 SCREW FOR SHANK
86256 40051100]COVER GUIDE (L)
87340 40051101|NEEDLE COVER PLATE
88026 40051120|PRESSER BAR
88032 40051123|NEEDLE PLATE
88039 40055299|FINGER GUARD
88043 40051130|PRESSER FOOT HOLDER
88044 40051131|zIGZAG PRESSER FOOT

N\
\ 51077

et




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
5 1513 40050707|E4 CLIP—ON—WASHER
28917 40050718|HOOK FOR SPRING
43392 40050727|THRUST WASHER
51082 40055300| THREAD GUIDE PLATE UNIT
72266 40050798|M4 STUD SCREW
74291 40050816|SPRING
76084 40050883|STRAIGHT PIN
72266 76276 40050951|AUTO-TENSION PLATE B
TMABRfFRY 76277 40050952|STUD SCREW
76278 40050953|STUD SCREW
74291 76326 40050965|PROTECTION PLATE
Lt AN 76345 40050968| TENSION RELEASE LEVER B
=4 76389 40050979|SPRING
76443 40050992|PRESSURE BAR LIFTER
76523 40051014|AUTO-TENSION PLATE A
76573 40051046/ TENSION RELEASE LEVER A
76617 40051055|TORSION SPRING
77042 40051066|M4 PHILLIPS SCREW
88023 40051118|REVERSE STITCH LEVER

6; 76084

P 5A L —
72266

MAER {25 ASY 76617
o~ Alnnx

\
51082 \ B R =
~ =1 M4z
76443 DT () 88023
AL JuDLIT—




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO | PARTS NO. DESCRIPTION
6 1513 40050707JE4 CLIP—ON—WASHER
2206 40050709|WASHER
25436 | 40050713|E2 CLIP—ON—WASHER
59221 40050747|WASHER
61221 40050749|M4 PHILLIPS SCREW
66725 | 40050781|M4 SCREW
76040 |  40050870|BH CONNECTING ROD A
76041 40050871|BH SLIDE PLATE A
66725 76045 |  40050874|BH SECURING PLATE
. (@, 76049 |  40050875|BH CHANGEOVER LEVER
o 76071 40050881|TORSION SPRING
76358 |  40050974|NOTCH SPRING
| 76364 |  40050976|PLATE SPRING
g 76389 |  40050979|SPRING
%E g 76456 |  40051000|BH LEVER CAP
76492 |  40051010|HOOK FOR SPRING
213 i ST 76528 |  40051017|BH CHANGE LEVER B
~ 04l 76569 |  40051043|BH SECURING PLATE
‘\ 59221 76644 |  40051057|BH FUNCTIONING PLATE
® 77042 |  40051066|M4 PHILLIPS SCREW

76456

BHFF 25
76644

BHYHRYE SR

E-2F3f

77042 X2
WATRZE

254362 6y

BHUHR &




MODEL HZL-357(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
7 1504 40050706|E7 CLIP—ON—WASHER
39817 40050723|M4 PHILLIPS SCREW
43390 40050726 THRUST WASHER
43392 40050727|THRUST WASHER
51058 40050733|RETAINER SET
60162 40050748|KNOCK  PIN
61221 40050749|M4 PHILLIPS SCREW
—telis 63501 40050762|WASHER
J6138 66235 40050777|SECURING PLATE
TR 76437 ®E fﬁﬁ? 66725 40050781|M4 SCREW
132082 ] 16140 _ THEEENE 1 ® 66727 40050782|M4 SCREW
6704755 @ QS Yo 67444 40050784|COLLAR
WoLE eREE 9 % < s -' 67447 40050786|M5 SCREW
A @! (ﬁ sip212 e 68439 40050791|M4 NUT
@\ A\ 66727x2 "o 73208 40050807|M4 PHILLIPS SCREW
R WRE < 73434 40050811|M4 PHILLIPS SCREW
66725 2 87050 | 760 \ 75758 40050856|UP STOP CAM
fian HEE TEE D A 76116 40050897|BALL METAL GUIDE
%) LTO%® ‘ 67447 % 2 76134 40050904|SCREW
Je141] [76136 76136 40050906|BELT METAL
76141 2R Bk SM3UTT-U- 76137 40050907|SHUTTLE RACE SHAFT
F=RA30 76138 40050908| SECURING PLATE
76140 40050909|FEED REGULATING
76141 40050910|BALL METAL
& 50817 76200 40050930|COLLAR
16549 s 76203 40050932|OILING CORD
< TR @D 76205 40050933|TORSION SPRING
O 5623 Ja43s | 76317 40050962|M3 PHILLIPS SCREW
Je134 2 e Haskz 76487 40051008|LOWER SHAFT GUIDE BRACKET
76488 40051009|LOWER SHAFT GUIDE
76544 40051023|SHUTTLE RACE BACE
76549 40051025|LOWER SHAFT
77042 40051066|M4 PHILLIPS SCREW
85128 |A9834-030-0A0|BOBBIN
86080 40051096|SHUTTLE RACE
86132 40051097|BOBBIN CASE
86133 40051098|FEED LIFTING CAM
86239 40051099|BOBBIN CASE STOPPER
87050 40050935|BEVEL GEAR




MODEL HZL-352(120V) | HZL-35Z(230V) PAGE NO | PARTS NO. DESCRIPTION
8 10963 40050712|E6 CLIP—ON—WASHER
37515 40050721|WASHER
39817 40050723|M4 PHILLIPS SCREW
43658 40050728 THRUST WASHER
43858 40050729 WASHER
61343 40050755|M4 SCREW
61381 40050756|CRINKLE WASHER
& 64653 40050771|M3 SCREW
RIXe e Y o ‘ 39817 68891 66052 40050775|M4 scrRew
88031 ¥ 66481 40050780|M4 STUD SCREW
W‘“% 66725 40050781|M4 SCREW
13299 67445 40050785|COLLAR
AT 67447 40050786|M5 SCREW
iz ] 68891 40050792|WASHER
J_-IF’Q-HME o;f — 3 72791 40050800|M4 SCREW
o~ }"M WL . 72821 40050802|COLLAR
B o ’%(ch 16121 BT EEY 72826 40050803|EXTENSION SPRING
6136 h“‘i\n 'Fjl 73299 40050808|M4 TORQUE NUT
D o xé / N 76025 40051722|FEED DOG BASE
60481 i i 61343 76026 40050861|FEED REGULATING BRACKET
5 L g Q 76109 40050892|FEED REGULATING LINK R.
B 7601: : 76110 40050893|FEED REGULATING LINK L.
| EEE 22028 76111 40050894|HEADED PIN
Mg 5N < 5 76112 |  40050895|PIN
1095;;_3/E|7j KT % B 76121 40050898|FEED REGULATING ARM.
ot 17096 76122 |  40050899|FEED BASE ADJUSTMENT
76125 40050900|SPRING HOOK PLATE
76131 40050901|HORIZONTAL FEED SHAFT
“h PSR E 76132 40050902|SHAFT
77035 76133 40050903|FEED REGULATING SHAFT
e 76197 40050927|HEADED PIN
76199 40050929|PIN
76206 40050934|TORSION SPRING
76215 40050937|SPRING
76324 40050964|M4 SCREW
76576 40051049|FEED CONTROL LINK
77035 40051064|M4 PHILLIPS SCREW
77042 40051066|M4 PHILLIPS SCREW
77056 40051069|WASHER
88031 40051721]FEED DOGS




MODEL HZL-352(120V) HZL-352(230V) PAGE NO PARTS NO. DESCRIPTION
9 1513 40050707|E4 CLIP—ON—WASHER
8400 40050711|]E5 CLIP—ON—WASHER
28735 40050717|CRINKLE WASHER
32316 40050719|WASHER
32949 40050720|WASHER
53321 40050736|THRUST WASHER
59221 40050747|WASHER
61222 40050750|M4 PHILLIPS SCREW
66725 40050781|M4 PHILLIPS SCREW
73299 40050808|M4 TORQUE NUT
73304 40050809|M4 SCREW
73458 40050813|M4 STUD SCREW
75169 40050840|HEADED PIN
76076 40050882]PIN
Izig?;*}i A 1513 76087 40050885]JR CONNECTING ROD C
‘ NS 76351 40050969|BH FINE TUNING PLATE
Q%V 76354 40050970|FEED CONTROL LINK A
612222 NA 1513 751469 76355 40050971]JFEED CONTROL LINK B
i E-41E 03¢ ATV
HasRE 151 Ji ;ﬁ @ # SIL > 76356 40050972 TORSION SPRING
73299 8400 E-4 76532 76076
TP e ? 0832 10079 76363 40050975|BH WIRE ROD
73304 29316 | o 76462 40051003|ECCENTRIC CAM
WALl R TR J g soz2 76529 40051018|R FUNCTION PLATE
76356 gt 76530 40051019]conNECTING ROD A
yo sy (5;;2‘) 53321 BR 76531 40051020|R. LINK PLATE
B (32949) % 76532 40051021|R CONNECTING ROD B
(G G \igﬁ ~ 76354 76574 40051047|BH CONTROL PLATE SET
B A 1513 76575 40051048|BH TUNING SETTING PLATE
| 66725 | CHETE 76577 40051050|]FEED CONTROL ARM
puE— W4 LE =B e
wmonk  [28735)~ o
EEE (76351) LY
BHIS BT ™ -
<P. 8>
(76575)
BHRCEB AR ™~ 76574
BHiR{ B4R (4H)




MODEL HZL-35Z(120V) | HZL-35Z7(230V) PAGE NO PARTS NO. DESCRIPTION
10 1513 40050707]E4 CLIP—ON—WASHER
32949 40050720JWASHER
61221 40050749|M4 PHILLIPS SCREW
66725 40050781]M4 SCREW
76439 66727 40050782]M4 SCREW
ENHA ), 73299 40050808|M4 TORQUE NUT
75207 40050847]CS—CLIP
1513 76029 40050863|PINION SHAFT
76069 40050879|SECURING SHAFT PLATE
76282 40050954]S. S. CHANGING LINK ASSEMBLY
76344 40050967|STITCH LENGTH CONTROL CAM
88078 76357 40050973|LEAF SPRING
ENEATILS— L 76439 40050989|STITCH LENGTH CONTROL
76453 40050999|DIAL INDICATOR
77042 40051066]M4 PHILLIPS SCREW
88078 40055301]|SEAL

76344
EmYHR O D

75207
HHBA

76282
fHEYiR (4H)




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION

11 1513 40050707|E4 CLIP—ON—WASHER
8400 40050711|E5 CLIP—ON—WASHER
25436 40050713|E2 CLIP—ON—WASHER

88005 39163 40050722| TAPPING SCREW
20163 ESHEE K 53321 40050736|WASHER
festiE iR 67447 40050786|M5 SCREW
76052 40050876|SHAFT
26235 88006 76085 40050884|SPRING
F3arv—T 8 fEaHE TR 76096 40050887|ROLLER
76371 76097 40050888|INDICATOR DRIVER PULLEY
5?4233;!% /‘im 76150 40050911|BEVEL GEAR
76228 40050940|STRING (TETRON)
76235 40050941|STRAIGHT PIN
76294 40050955|INDICATOR GUIDE PLATE
76438 76298 40050956|PIN
LI Mo YIL 76371 40050978|INDICATOR GUIDE PLATE
76438 40050988|PATTERN SELECTING DIAL
76228 77042 40051066|M4 PHILLIPS SCREW

88005 40051106|INDICATOR BRACKET
88006 40051107|INDICATOR

e 15183 X2
E- 410t
|

o, 76097
000 Ei % ETID /7= ()
8400 :
77042 E-5 -U:&)ﬁ ~ M5 .Ltﬂb‘?* b
WATE 76052
67447 POARL-PFER

[V

fEE




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
12 1424 40050705|WASHER
10963 40050712|E6 CLIP-ON-WASHER
43390 40050726| THRUST WASHER
55894 40050738| TAPPING SCREW
58269 40050743|SPRING PIN
A 61225 40050752|M4 PHILLIPS SCREW
61588 40050757|WASHER
- 66235 40050777|SECURING PLATE
66725 40050781|M4 SCREW
E_%?EG% 67444 40050784|COLLAR
g_é 66235 X 2 67447 40050786]M5 SCREW
N 76034 67444 EIRT 73434 40050811|M4 PHILLIPS SCREW
RF 7T 75042 40050826|STRETCH STITCH CAM
|| 75217 40050848|WORM GEAR
= 66725 X 2 76028 40050862|BH NOTCH
MatRLL 76033 40050864|PATTERN CAM
553?3%% 2 T E 76034 40050865]CAM SHAFT
76141 P 76035 40050866|PINION
3 3 76036 40050867|BH WIDTH CAM
76035 ¥ 58269 76038 40050869|BH RING PLATE
W BHégg%ﬁ% NVE 16055 76042 40050872|BH CAP
76044 40050873]COMPRESSION SPRING
1;%%%% 76028 76055 40050877|RING STOPPER
BHITHEIT 76141 40050910|BALL METAL
76151 40050912|PATTERN SELECTING CAM
73434 76161 40050915]BH CAM
76222 40050938|SPRING
76321 40050963|BRACKET
77042 40051066|M4 PHILLIPS SCREW
77435 40051072|LEAF SPRING

RO




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO | PARTS NO. DESCRIPTION
1 3 1424 | 40050705|WASHER
1513 | 40050707|E4 CLIP-ON-WASHER
1520 | 40050708|E3 CLIP-ON-WASHER
10963 | 40050712|E6 CLIP-ON-WASHER
32949 | 40050720|WASHER
61221 | 40050749|M4 PHILLIPS SCREW
61341 | 40050754|M4 SCREW
6324 67268 | 40050783|ECCENTRIC PIN
76558 MaE WL E 73299 40050808|M4 TORQUE NUT
B ™ i . 1513 76324 | 40050964|M4 SCREW
61221 1513 76559 ng 76551 | 40051026] TORSION SPRING
n E-4lLsl5E [HE 16554 76552 | 40051027)ZZ LEVER SECURING PLATE
1520 1 REEHR o1n 76554 | 40051028|2Z ADJUSTING PLATE
E-3 53K = EA L = 76555 | 40051029|ZZ SECURING PLATER
@ [ §2 k// 76556 | 40051030|2Z CONTROL ARM
¢ @ (& 76558 | 40051032|EXTENSION SPRING
76565 \\ 2 76559 | 40051033|TORSION SPRING
B R ¢y ) 76646 | 40051058|ZIGZAG GUIDE BAR ASSEMBLY (type-B)
76648 \ ' 76647 | 40051059]2Z CONTROL BLOCK(TYPE-B)
ZRT8 @ 76648 | 40051060|ZZ CONTROL CRANK(TYPE-B)
3 88(;4 17042 X S0 . 77042 | 40051066|M4 PHILLIPS SCREW
1518 2Z2F48 ThatgE % i 88013 | 40051113|ZZ LEVER A
@ 88013 P SR 88014 | 40051114|zZ LEVER B
. /:""' 76646 88015 | 40051115|zZ LEVER BASE
~ = mR 88016 | 40051116|ZZ LEVER COVER
' " {2 fla\ 1520 88017 | 40051117|zzZ CONTROL PLATE
1424
TRE
€\ 10063
Mef ¥ &




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
14 1513 40050707|E4 CLIP-ON-WASHER
1520 40050708|E3 CLIP-ON-WASHER
10963 40050712]|E6 CLIP-ON-WASHER
39163 40050722| TAPPING SCREW
61225 40050752|M4 PHILLIP SCREW
H 68922 40050793|M4 SCREW
% 72858 40050805|WASHER
“\ﬁ 73299 40050808|M4 TORQUE NUT
e ED; 73304 |  40050809|M4 SCREW
75057 40050829|7IG ZAG GUIDE BLOCK
75064 | 40050832|PATTERN SELECTING CAM CLAW
76058 75101 40050834|s,STITCH CAM FOLLOWER
GAARL— N 75189 40050843|EXTENSION SPRING
76058 40050878| STRAIGHT SHAFT
76070 |  40050880|GUIDE SHAFT A
76091 40050886/ TORSION SPRING
76100 | 40050889|GUIDE SHAFT B
76223 40050939|PATTERN REGULATING PLATE
53RN/ A% 76263 40050949|BH FEED REGULATING PLATE
E-4.1L ¥k 76264 | 40050950|BH FEED PLATE
26557 MALEHE S 76406 40050982|LIMITING PLATE
54 iR 73299 76557 40051031|GUIDE PLATE
77035 40051064|M4 PHILLIP SCREW
2 eoines E-SLLol
ELOMK n
B 1 10983
_ 75101 " oy E-6IEBER
A—1—JTA
/ 76406
Mfﬁa R &
Renizx 77035

/MU RRY




MODEL HZL-352(120V) HZL-352(230V) PAGE NO PARTS NO. DESCRIPTION

15_ 1 44498 40055302]M3 NUT
47181 40050732]TAPPING SCREW
58741 40050745]CORD GUARD
68891 40050792|WASHER

120V 72936 40055303|LIGHT BULB

72938 |  40055304|HARNESS
20 Cﬁ 72940 |  40055305|VINYL TUBE
% \ / 72964 |  40055306| TERMINAL BLOCK COVER

77041 72966 40055307|SWITCH ASSEMBLY

IPAF— 76481 77042
5 AT KRS 76037 72973 40055308| TERMINAL BLOCK
72938 27042 72966 7 EEEYZZ AN Y 74889 40055309]MOTOR
77042 EZEN T ACEFEET I S 74973 40055310|M4 PHILLIPS SCREW
MASAS B, (VEVAS 7 = S
MANA D FRY @ B
58741 s 75061 40050831|MOTOR PULLEY
E < @\g -k & .\ 75078 40055311|MOTOR PULLEY FLANGE
RS 76037 40050868|MOTOR BELT
72964 & s 76186 40050924|LAMP BASE PLATE
‘ N 76473 40051004|BUSH
! 76481 40055312| TERMINAL COVER
*ﬂIH’ s 76482 |  40051006|WASHER
: _ ‘%Q 44408 B 76483 40051007|INSULATION SHEET
M4/S A KRS T 76486 40055313|PIN
70036 3 77041 40051065|UNITY FASTENER
e 77042 40051066{M4 PHILLIPS SCREW




MODEL HZL-352(120V) HZL-352(230V) PAGE NO PARTS NO. DESCRIPTION
15-2 44498 | 40055302|M3 NUT
47181 |  40050732|TAPPING SCREW
54350 40050737]SEAL
58741 |  40050745|CORD GUARD
230V 72022 |  40055314|LAMP HOLDER BRACKET
72024 |  40055315|LAMP HOLDER ASSEMBLY
72925 |  40055316|CAP BOLT
6 72035 |  40055317|LIGHT BULB
72939 74962 _ 72939 40055318]LAMP CORD
57—k \TT \ /e 72955 |  40055319|TERMINAL BLOCK
72025 f AT 5 Iy " 77042 72964 |  40055306|TERMINAL BLOCK COVER
Fry MLk % ks oW FRT 72066 |  40055307|SWITCH ASSEMBLY
S 7z & 72078 | 40050806|M4 BOLT WITH WASHER
Mm?;;?:-ia \ T @ 8T s 74358 |  40055320|WASHER
ﬁ P 74890 |  40055321|MOTOR
%nx@x\@;&%; % ' 74962 |  40055322|CONDENSER
L . /./@ ’ s 75061 |  40050831|MOTOR PULLEY
/ - L\ zeuss L BAHRIL 75078 |  40055311|MOTOR PULLEY FLANGE
T8 2N ariet o ~_72955 EY 76037 40050868|MOTOR BELT
R 3089EY i s-shign 76186 |  40050924|LAMP BASE PLATE
o 77040 \&‘ 44498 76481 |  40055312|TERMINAL COVER
siaso | M RS M7 fa 4 76486 |  40055313|PIN
Bl 77041 | 40051065|UNITY FASTENER
o 77042 | 40051066|M4 PHILLIPS SCREW
A g
e 72978 -~
M43
P M?som
=471




MODEL HZL-35Z(120V) | HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
1 6 25670 40050714|WASHER
47181 40050732| TAPPING SCREW
54350 40050737|SEAL
56858 40050740|M2 PHILLIPS SCREW
61225 40050752|M4 PHILLIPS SCREW
54350 64203 40050766| TAPPING SCREW
D) 64360 40050768| TOOTHED WASHER
gl (120VH L3R f) 76391 64617 40050769|TAPPING SCREW
. 73208 40050807 |M4 PHILLIPS SCREW
61225 | T 76192 40050925|REFECTING SHEET
MR\ s 76202 |  40050931|SPOOL PIN
T 64360 76242 40050943|BLADE
EHES 76244 40050944|TORSION SPRING
76317 40050962|M3 PHILLIPS SCREW
/—?1?35;‘;51—3.-,% \gaae, fua 76391 40050980|SEAL
& 64203 76423 40050983|SPOOL STAND
Seasn 4039k 76434 40050986 |BED COVER
m‘ 88072 76435 40050987|BOTTOM COVER
-~ - VBRI AN - 76440 40050990|BOBBIN WINDER LATCH
2 76447 40050996 ARM CAP
76242 / =
P . 88073 76448 40050997 |DROP KNOB
/ 76447 SRR 76452 | 40050998|BLADE FIXTURE
%ﬁri " 7 76511 40051012|SEAL
77042 40051066|M4 PHILLIPS SCREW
85170 40051091|SPOOL PIN
76317 85273 40051092| WASHER
M3 < . 88072 40051134 TRANSPARENT COVER
%7’ 27042 | 88073 40051135|PATTERN PANEL
M423 88076 40055323|FRONT COVER
61225 88077 40055324|FACE COVER

Man (s




MODEL HZL-35Z(120V) HZL-35Z(230V) PAGE NO PARTS NO. DESCRIPTION
1 7 1520 40050708|E3 CLIP-ON-WASHER
61224] 40050751|M4 PHILLIPS SCREW
61225| 40050752|M4 PHILLIPS SCREW

63942|]  40050764|M4 SQUARE NUT

64957  40050773| TAPPING SCREW

1520 72791|  40050800|M4 SCREW
= 73451]  40050812|THREAD GUIDE
B 76021] 40050860|HANDLE STUD
72701 76395  40050981|TAPPING SCREW
76395 MT:F? 76442 40050991 |HANDLE
MARIEUT 2" ) 76458] 40051001|BUTTONHOLE SEAL
64957 @ N K)LEh 76459]  40051002|BH FINE TUNING DIAL
DS %"’%,,% 77042|  40051066|M4 PHILLIPS SCREW
88003| 40051104|BACK COVER
61225 88046] 40051132|THREAD GUIDE PLATE
Man 4 oh 2y ’8804 '
FRERUN)
63942 &
[ m At \
77042 -
MAN'AUh2Y 73451 ,
& REM(#)
77042
MAN AU F

76458
BHIREL -

MAN AU 1Y

BHIHER S 1 v




MODEL HZL-352(120V) | HZL-352(230V) | PAGE NO PARTS NO. DESCRIPTION
18 51072 40050735|MACHINE COVER
61711 40050758|PLASTIC BAG
61725 40050759|NEEDLE SET
63398 40050761|SEWING MACHINE OIL
71537 40055325|CARTON
71538 40055326|SEAL
m,ﬂmjffg‘m R ésaag;u_»{ﬁw 72959 40055327|FOOT CONTROL (120V)
L6302 ¢ 72962 40055328|FOOT CONTROL (230V)
S Ba50-1 (E8) 74765 40050817|SPOOL PIN CAP
Y ) 74774 40055329|F.C.BOX
/AR / - 74793 40050818 SMALL SCREW DRIVER
\oirzs [ ssi28 / 1ar6s | 19010 [ 74793 k 75748 40050854|SCREW DRIVER
§ttub@Ee)  REY FBFeyT(K) £BFeyT M) F3M)— | 76252 40050946 ZIPPER FOOT
" sor2 80125 Y e 76255 40050947|BLIND STITCH FOOT
: _ hoa- maRR @ 76258 40050948 OVERCASTTING FOOT
é \ %‘D 4% 76301 40050957| STYROFOAM PACKING (RIGHT)
, : 76302 40050958|STYROFOAM PACKING (LEFT)
76625\ /eaass  ss3es /75748 Je0s 76303 40050959| STYROFOAM PACKING (BOTTOM)
oA N T HEREIE 76304 40050960]|STYROFOAM PACKING (TOP CENTER)
S 76305 40050961|STYROFOAM PACKING (NEEDLE BAR)
2 N =
@ \ 3 ' 76625 40051056|BOTTONHOLE FOOT
re2s\ 76252\ 76268\ A , 79070 40051078|SPOOL PIN CAP
BLEELA 72F—W2 ez \ 72959 (120V) | 80125 40051083|STYROFOAM PACKING
];ﬁ?ﬂ A 80126 40051084|STYROFOAM PACKING
. 82015 40053206|INSTRUCCTION BOOK (Eng,Spa,Rus)
) > 82016 40053207|INSTRUCCTION BOOK (Spa,Fre, Italy)
N A 85128 | A9834-030-0A0|BOBBIN
| s2015 -m-m | 61711 85365 40051094|SEAM RIPPER/BRUSH
82016 (75-{h-{#) EZ-bs

HEAE

( Optional parts )

NO PARTS NO. DESCRIPTION
76545 40052011|WIDE TABLE
77087 40052012]EVEN FEED FOOT
77079 40052013]QUILTING FOOT

_— | A9133-700-0AA|INVISIBLE ZIPPER FOOT
__—| A9201-01S-0A0A|SMOOTH FOOT

__—| A9104-01E-ZAO|ROLLED HEMMING FOOT

__—| A9190-008-0A0|MANUAL BH PRESSER FOOT
__—| 000421504-000|STRAIGHT STITCH PRESSER FOOT




JUKI CORPORATION

HOUSEHOLD SEWING MACHINE DIV.

8-2-1, KOKURYO-CHO,
CHOFU-SHI, TOKYO 182-8655
JAPAN

PHONE : 03 (3480) 5034
FAX : 03 (3480) 5037
40054742

Copyright © 2006 JUKI CORP.
All rights reserved throughout the world.

06.09 Printed in japan



